

TSD TEST REPORT

| Test Date(s): | |
|---------------|---|
| Product: | Barium Sulphate |
| Customer: | |
| Equipment: | Slipstick with Teflon Liner |
| Purpose: | Evaluate the Slipstick for conveying of barium sulphate |
| PROCEDURE: | Measured the moisture of the material at approximately 2.75 percent although we could not clump it in hand. During the product transfer out of the bulk bag, we added 1 percent additional water, but not mixed thoroughly, sprinkled while scooping. |
| CONCLUSION: | Product conveyed very well on the test Slipstick with Teflon liner. |